
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 







 

[...]
AutoCAD SHX Text
3-MILE DOWN STREAM 

AutoCAD SHX Text
DOMESTIC WELL #6710401 

AutoCAD SHX Text
IRRIGATION WELL #6710108

AutoCAD SHX Text
NEW WELL  #205732

AutoCAD SHX Text
NEW WELL  #206101

AutoCAD SHX Text
DOMESTIC WELL  #184131

AutoCAD SHX Text
FILE: P:\SLVRC\2500816-Silver Crossing Martindale TCEQ Pe\CAD\01_Civil 3D\02_Shts-Other\02_Exhibits\SLVR EXHIBIT_USGS & SPIF.dwg    TAB: ATTACHMENT J-22X34-P    PLOTTED: 9/3/2025 3:33 PM    BY: MIKE BEVILACQUA

AutoCAD SHX Text
301 DENALI PASS DR., SUITE 3 CEDAR PARK, TEXAS 78613 (281)350-7027 TEXAS REGISTERED ENGINEERING FIRM F-21783

mbevilacqua
Highlight



 

 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT K 

TREATMENT PROCESS DESCRIPTION AND TREATMENT UNIT SIZING 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



1 
 

ATTACHMENT K – TREATMENT PROCESS DESCRIPTION & TREATMENT UNIT SIZING 

 Interim Phase I Interim Phase II Final 

Design Flow (MGD) 0.395 0.800 1.200 

2-Hr Peak Flow (MGD) 1.580 3.200 4.800 

Estimated construction start date 7/1/2026 5/1/2031 1/1/2034 

Estimated waste disposal start date 1/1/2027 12/1/2031 6/1/2034 

Biochemical Oxygen Demands (5-

day), mg/L 
5 5 5 

Total Suspended Solids, mg/L 5 5 5 

Ammonia Nitrogen, mg/L 2 2 2 

Total Phosphorus, mg/L 0.5 0.5 0.5 

Dissolved Oxygen, mg/L 4 4 4 

 

Treatment Process – Interim I Phase  

The wastewater treatment plant for the Interim I phase will be an activated sludge process plant. The 

treatment process will follow the steps below. The number and size of each treatment unit is provided in 

the table on Page 2. 

Activated Sludge Process:  Bar-Screen (Headworks)            Influent Equalization 

Aeration Basin            Clarifier            Chlorine Contact            Effluent Filters              

Discharge Point  

 

Sludge Process:  Clarifier            Sludge Holding Basin (or RAS)            Sludge 

Dewatering           TCEQ Permitted Land Application Site/Landfill 

 

Treatment Process – Interim II Phase 

The wastewater treatment plant for the Interim II phase will be an activated sludge process plant. The 

treatment process will follow the steps below. The number and size of each treatment unit is provided in 

the table on Page 2. 

Activated Sludge Process:  Bar-Screen (Headworks)           Influent Equalization  

Aeration Basin            Clarifier            Chlorine Contact            Dechlorination              

Effluent Filters            Discharge Point  

 

Sludge Process:  Clarifier            Sludge Holding Basin (or RAS)            Sludge 

Dewatering            TCEQ Permitted Land Application Site/Landfill 

  



2 
 

Treatment Process – Final Phase 

The wastewater treatment plant for the Final phase will be an activated sludge process plant. The 

treatment process will follow the steps below. The number and size of each treatment unit is provided in 

the table on Page 2. 

Activated Sludge Process:  Bar-Screen (Headworks)            Influent Equalization 

Aeration Basin            Clarifier            Chlorine Contact            Dechlorination             

Effluent Filters            Discharge Point  

 

Sludge Process:  Clarifier            Sludge Holding Basin (or RAS)            Sludge 

Dewatering           TCEQ Permitted Land Application Site/Landfill 

 

 Proposed Treatment Unit Sizing Summary 

 

 

Treatment Basin No. of Basins 

Interim I Phase 

No. of Basins 

Interim II Phase 

No. of Basins 

Final Phase 

Dimensions  

(all phases) 

Anticipated SWD 

(ft) 

Headworks 1 1 1 40’ x 25’ 5’ 

Influent Equalization 1 2 3 73’x12’ 20’ 

Aeration 1 2 3 73’x24’ 20’ 

Sludge Holding 1 2 3 30’x38’ 18’ 

Sludge Dewatering 1 1 2 30’x20’ N/A 

Clarifier 1 2 3 50’ diameter 17’ 

Chlorine Contact 1 2 3 26’x12’ 15’ 

Dechlorination 0 2 3 12’x15’ 14.5’ 

Effluent Filter 1 1 1 55’ x 20’ 8’ 



 

 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT L 

FLOW DIAGRAM 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



SILVER CROSSING, LLC
SILVER CROSSING WWTP

ATTACHMENT L - FLOW DIAGRAM

FINAL PHASE

INTERIM II PHASE

INTERIM I PHASE

AutoCAD SHX Text
BAR SCREEN

AutoCAD SHX Text
AERATION BASIN #1

AutoCAD SHX Text
AERATION BASIN #2

AutoCAD SHX Text
CLARIFIER #1

AutoCAD SHX Text
CLARIFIER #2

AutoCAD SHX Text
CL2 #1

AutoCAD SHX Text
TO DISCHARGE POINT

AutoCAD SHX Text
PLANT INFLUENT

AutoCAD SHX Text
R.A.S.

AutoCAD SHX Text
AERATION BASIN #3

AutoCAD SHX Text
R.A.S.

AutoCAD SHX Text
CLARIFIER #3

AutoCAD SHX Text
SLUDGE HOLDING BASIN #3

AutoCAD SHX Text
SLUDGE HOLDING BASIN #1

AutoCAD SHX Text
W.A.S.

AutoCAD SHX Text
SLUDGE HOLDING BASIN #2

AutoCAD SHX Text
EFFLUENT FILTERS #1

AutoCAD SHX Text
INFLUENT  EQ #1

AutoCAD SHX Text
INFLUENT  EQ #2

AutoCAD SHX Text
INFLUENT  EQ #3

AutoCAD SHX Text
CL2 #2

AutoCAD SHX Text
CL2 #3

AutoCAD SHX Text
DECHLOR #1

AutoCAD SHX Text
DECHLOR #2

AutoCAD SHX Text
DECHLOR #3

AutoCAD SHX Text
TO SLUDGE HAUL-OFF

AutoCAD SHX Text
SLUDGE DE- WATERING #1

AutoCAD SHX Text
SLUDGE DE- WATERING #2

AutoCAD SHX Text
BAR SCREEN

AutoCAD SHX Text
AERATION BASIN #1

AutoCAD SHX Text
AERATION BASIN #2

AutoCAD SHX Text
CLARIFIER #1

AutoCAD SHX Text
SLUDGE HOLDING BASIN #1

AutoCAD SHX Text
CL2 #1

AutoCAD SHX Text
TO DISCHARGE POINT

AutoCAD SHX Text
PLANT INFLUENT

AutoCAD SHX Text
W.A.S.

AutoCAD SHX Text
R.A.S.

AutoCAD SHX Text
TO SLUDGE HAUL-OFF

AutoCAD SHX Text
SLUDGE HOLDING BASIN #2

AutoCAD SHX Text
CLARIFIER #2

AutoCAD SHX Text
R.A.S.

AutoCAD SHX Text
W.A.S.

AutoCAD SHX Text
EFFLUENT FILTERS #1

AutoCAD SHX Text
INFLUENT  EQ #1

AutoCAD SHX Text
INFLUENT  EQ #2

AutoCAD SHX Text
CL2 #2

AutoCAD SHX Text
DECHLOR #1

AutoCAD SHX Text
DECHLOR #2

AutoCAD SHX Text
SLUDGE DE- WATERING #1

AutoCAD SHX Text
BAR SCREEN

AutoCAD SHX Text
AERATION BASIN #1

AutoCAD SHX Text
CLARIFIER #1

AutoCAD SHX Text
SLUDGE HOLDING BASIN #1

AutoCAD SHX Text
EFFLUENT FILTERS #1

AutoCAD SHX Text
CL2 #1

AutoCAD SHX Text
TO DISCHARGE POINT

AutoCAD SHX Text
PLANT INFLUENT

AutoCAD SHX Text
W.A.S.

AutoCAD SHX Text
R.A.S.

AutoCAD SHX Text
TO SLUDGE HAUL-OFF

AutoCAD SHX Text
INFLUENT  EQ #1

AutoCAD SHX Text
SLUDGE DE- WATERING #1

AutoCAD SHX Text
FILE: ATTACHMENT L - FLOW DIAGRAM.dwg    TAB: ATTACHMENT I    PLOTTED: 9/3/2025 3:29 PM    BY: MIKE BEVILACQUA

AutoCAD SHX Text
301 DENALI PASS DR., SUITE 3 CEDAR PARK, TEXAS 78613 (281)350-7027 TEXAS REGISTERED ENGINEERING FIRM F-21783



 

 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT M 

SITE DRAWING 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



PROPOSED SERVICE AREA
BOUNDARY.

APPROXIMATELY 3,766
ACRES & 4,727 LUES #4

#5

#1

#6

#2

#3

#7

PROPOSED
DISCHARGE POINT

APPLICANT'S &
WWTP BOUNDARY

19
79

1977

19
84

80

142

SILVER CROSSING, LLC
SILVER CROSSING WWTP

ATTACHMENT M - SITE DRAWING

AutoCAD SHX Text
REEDVILLE

AutoCAD SHX Text
FILE: ATTACHMENT M - Site Drawing.dwg    TAB: ATTACHMENT M-8.5X11-P    PLOTTED: 9/3/2025 4:15 PM    BY: MIKE BEVILACQUA

AutoCAD SHX Text
301 DENALI PASS DR., SUITE 3 CEDAR PARK, TEXAS 78613 (281)350-7027 TEXAS REGISTERED ENGINEERING FIRM F-21783

AutoCAD SHX Text
0'

AutoCAD SHX Text
4,000'

AutoCAD SHX Text
8,000'

AutoCAD SHX Text
SCALE: 1"=4,000'



 

 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT N 

FLOW PROJECTIONS 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



SILVER CROSSING, LLC 

SILVER CROSSING WWTP 

Attachment N - Flow Projections 

 

Silver Crossing WWTP Service Area and Flow Summary 

 

Tract 
Area  

(acres) 

Projected 

LUEs/Acre 

Projected 

LUE's to be 

Served 

Max Flow 

per LUE 

(gpd/LUE) 

Projected Max 

Flow 

(gpd) 

 

1 1193 1 1193 245 292,285  

2 619 1 619 245 151,655  

3 714 1 714 245 174,930  

4 279 1 279 245 68,355  

5 707 2 1414 245 346,430  

6 133 2 266 245 65,170  

7 121 2 242 245 59,290  

TOTAL: 3766  4,727  1,158,115  

 

 

Silver Crossing WWTP Yearly LUE and Flow Projection 

 

Year* 
LUEs 

Connected 

Cumulative LUE's 

Connected 

Max Monthly Flow 

(gpd) 
WWTP Phase  

2027 50 50 12,250 Interim I  

2028 200 250 61,250 Interim I  

2029 350 600 147,000 Interim I  

2030 450 1050 257,250 Interim I  

2031 575 1625 398,125 Interim II  

2032 600 2225 545,125 Interim II  

2033 575 2800 686,000 Interim II  

2034 550 3350 820,750 Final  

2035 525 3875 949,375 Final  

2036 450 4325 1,059,625 Final  

2037 402 4727 1,158,115 Final  

*Assumes permit is issued December 2026   
 

 



 

 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT O 

NEARBY WWTPS 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



© 2025 Microsoft Corporation © 2025 Maxar ©CNES (2025) Distribution Airbus DS 

19
84

1979

142
80

80

SILVER CROSSING, LLC
WQ0015918001

PERMIT ISSUED, NO EXISTING
WWTP. THE NEW SILVER
CROSSING PERMIT WILL
REPLACE THIS EXISTING

PERMIT

CITY OF MARTINDALE
WQ0014974001
EXISTING WWTP

PLUM CREEK CALDWELL LP
WQ0015738001
PERMIT ISSUED
NO EXISTING WWTP

SIGMAN GRAFTED LLC
WQ0016494001
APPLICATION UNDER REVIEW,
NO PERMIT ISSUED, NO
EXISTING WWTP

PROPOSED
SILVER CROSSING
DISCHARGE POINT

PROPOSED
SILVER CROSSING WWTP

3 MILE RADIUS FROM
PROPOSED
SILVER CROSSING WWTP

SILVER CROSSING, LLC
SILVER CROSSING WWTP

ATTACHMENT O - NEARBY WWTP EXHIBIT

AutoCAD SHX Text
15595.56'

AutoCAD SHX Text
5290.80'

AutoCAD SHX Text
FILE: ATTACHMENT O - NEARBY WWTPS.dwg    TAB: ATTACHMENT O    PLOTTED: 9/4/2025 2:27 PM    BY: GLENN POPE

AutoCAD SHX Text
301 DENALI PASS DR., SUITE 3 CEDAR PARK, TEXAS 78613 (281)350-7027 TEXAS REGISTERED ENGINEERING FIRM F-21783

AutoCAD SHX Text
0'

AutoCAD SHX Text
5,000'

AutoCAD SHX Text
10,000'

AutoCAD SHX Text
SCALE: 1"=5,000'







 

 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT P 

PRELIMINARY DESIGN CALCULATIONS 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



SILVER CROSSING, LLC

SILVER CROSSING WWTP

ATTACHMENT P - PRELIMINARY DESIGN CALCULATIONS

SUMMARY

PARAMETERS

Anticipated Influent Flows:

Average Daily Flow: 245 gpd/connection

Treatment Description:

Design WWTP Influent Flows:

Phase 1 Phase 2 Phase 3

Average Daily (gpd): 395,000 800,000 1,200,000

Peak Daily (2-Hr Peak) (gpd): 1,580,000 3,200,000 4,800,000

Design Influent Loading:
BOD5 (mg/l)= 300 300 300

TSS (mg/l)= 300 300 300

NH3N (mg/l)= 35 35 35

Total Nitrogen (mg/l)= 70 70 70

Total Phosphorus (mg/l)= 10 10 10

Design Effluent Water Quality Parameters:
CBOD5 (mg/l)= 5 5 5

TSS (mg/l)= 5 5 5

NH3N (mg/l)= 2 2 2

Chorine Residual (after 20 minutes) (mg/l)= 1 1 1

Dissolved Oxygen (mg/l) 4 4 4

Total Phosphorus (mg/l) 0.5 0.5 0.5

E. coli (mpn/1000mL) 126 126 126

pH minimum (SU) 6 6 6

pH maximum (SU) 9 9 9

Conventional activated sludge process mode to treat municipal wastewater.

System to include headworks, influent equalization, aeration, clarifier, chlorine contact, tertiary filtration, and 

sludge holding.

Page 1 of 14



SILVER CROSSING, LLC

SILVER CROSSING WWTP

ATTACHMENT P - PRELIMINARY DESIGN CALCULATIONS

SUMMARY

PROPOSED FACILITIES

Phase 1 Phase 2 Phase 3

Process:

Total Plant BOD5 Loading (lbs/day): 971.8 1968.2 2952.4

TSS Loading (lbs/day): 971.8 1968.2 2952.4

MLSS (mg/l): 3,000 3,000 3,000

Hydraulic Retention Time (days): 0.66 0.66 0.66

Minimum Hydraulic Retention Time Required (Hours): 15.00 15.00 15.00

Hydraulic Retention Time Proposed (Hours): 15.93 15.73 15.73

Aerobic Sludge Residence Time Required (days): 3 to 10 3 to 10 3 to 10

Aerobic Sludge Residence Time Proposed (days): 5.69 5.64 5.21

Food to Mass Ratio: 0.151 0.153 0.153

Sludge Yield (lbs/day): 1,152 2,326 3,776

Sludge Yield (gpd):

(1.5%) 9,206 18,596 30,185

Influent Equalization Basin Volume Proposed (% of ADF) 33.18% 32.76% 32.76%

Influent Equalization Basin Volume Required (cf) 15,841 32,083 48,125

Influent Equalization Basin Volume Proposed (cf) 17,520 35,040 52,560

Aeration Basin:

Max Organic Loading (lbs/day/1,000 cf): 35 35 35

Proposed Organic Loading (lbs/day/1,000 cf): 27.73 28.09 28.09

Minimum Required Volume for BOD (cf): 27,766 56,235 84,353

Minimum Required Volume for Nitrification (cf): 28,074 56,859 85,288

Proposed Volume (cf): 35,040 70,080 105,120

Phase 1 Phase 2 Phase 3

Clarifier:

Max Surface Loading at PDF (gpd/sf): 1,200 1,200 1,200

Proposed Surface Loading at PDF (gpd/sf): 863 874 874

Max Surface Loading at ADF (gpd/sf): 600 600 600

Proposed Surface Loading at ADF (gpd/sf): 216 218 218

Min Detention Time at PDF (hrs): 1.8 1.8 1.8

Proposed Detention Time at PDF (hrs): 3.54 3.49 3.49

Minimum Required Surface Area (sf): 1,317 2,667 4,000

Proposed Surface Area (sf): 1,831 3,662 5,492

Minimum Required Volume (cf): 15,841 32,083 48,125

Proposed Volume (cf): 31,123 62,246 93,369

Minimum Required Weir Length (ft): 79 160 160

Proposed Weir Length (ft): 150 300 450

Stilling Well Diameter (ft) 13 13 13

Max Stilling Well Velocity at PDF (ft/s) 0.15 0.15 0.15

Proposed Stilling Well Velocity at PDF (ft/s) 0.018 0.037 0.056

Page 2 of 14



SILVER CROSSING, LLC

SILVER CROSSING WWTP

ATTACHMENT P - PRELIMINARY DESIGN CALCULATIONS

SUMMARY

Chlorine Contact Basin:

Min Detention Time at PDF (min): 20 20 20

Minimum Required Volume (cf): 2,933.6            5,941.4            8,912.1            

Proposed Volume (cf): 4,680.0            9,360.0            14,040.0          

Flow Area (sqft) 180.0               360.0               540.0               

Detention Time at PDF (min): 31.9                 31.5                 31.5                 

Sludge Holding Basin:

Minimum Required Volume (cf):
(200lbs/1000-cf, or 15-day minimum detention time) 18,459 37,290 60,527

Proposed Volume (cf): 20,520 41,040 61,560

Proposed Detention Time (days): 17 17 15

Air Supply:

Min Air Supply - Aeration (scfm): 2,374 4,806 7,210

Min Air Supply - Digester (scfm): 616 1231 1847

Min Air Supply - Air Lift Pumps (scfm): 385 490 735

Min Air Supply - Influent EQ (scfm): 438 876 1,314

Min Total Air Supply (scfm): 3,813 7,404 11,105

Proposed Air Supply (cfm): 4000 8000 12000

Page 3 of 14



SILVER CROSSING, LLC

SILVER CROSSING WWTP

ATTACHMENT P - PRELIMINARY DESIGN CALCULATIONS

SIZING

INFLUENT EQUALIZATION

Phase 1 Phase 2 Phase 3

Minimum Volume Required: 15,841 cf 32,083 cf 48,125 cf

No. of Basins: 1 2 3

Proposed SWD: 20 ft 20 ft 20 ft

Length (Ea. Basin): 73 ft 73 ft 73 ft

Width (Ea. Basin): 12 ft 12 ft 12 ft

Proposed Volume: 17,520 cf 35,040 cf 52,560 cf

AERATION BASIN

Phase 1 Phase 2 Phase 3

Minimum Volume Required: 28,074 cf 56,859 cf 85,288 cf

No. of Basins: 1 2 3

Proposed SWD: 20 ft 20 ft 20 ft

Length (Ea. Basin): 73 ft 73 ft 73 ft

Width (Ea. Basin): 24 ft 24 ft 24 ft

Proposed Volume: 35,040 cf 70,080 cf 105,120 cf

SLUDGE HOLDING
Phase 1 Phase 2 Phase 3

Minimum Volume Required: 18,459 cf 37,290 cf 60,527 cf

No. of Basins: 1 2 3

Proposed SWD: 18 ft 18 ft 18 ft

Length (Ea. Basin): 30 ft 30 ft 30 ft

Width (Ea. Basin): 38 ft 38 ft 38 ft

Proposed Volume: 20,520 cf 41,040 cf 61,560 cf

Page 4 of 14



SILVER CROSSING, LLC

SILVER CROSSING WWTP

ATTACHMENT P - PRELIMINARY DESIGN CALCULATIONS

SIZING

CLARIFIER

Phase 1 Phase 2 Phase 3

Minimum Surface Area Required: 1,317 sf 2,667 sf 4,000 sf

Minimum Volume Required: 15,841 cf 32,083 cf 48,125 cf

Minimum Weir Length Required: 79 ft 160 ft 160 ft

No. of Clarifiers: 1 2 3

Proposed SWD: 17 ft 17 ft 17 ft

Proposed Diameter: 50 50 50

Proposed Stilling Well Diameter: 13 ft 13 ft 13 ft

Proposed Weir Length: 150 ft 300 ft 450 ft

Proposed Area: 1,831 sf 3,662 sf 5,492 sf

Proposed Volume: 31,123 cf 62,246 cf 93,369 cf

CHLORINE CONTACT

Phase 1 Phase 2 Phase 3

2,933.6 cf 5,941.4 cf 8,912.1 cf

No. of Basins 1 2 3

Proposed SWD: 15 ft 15 ft 15 ft

Width (Ea. Basin): 12 ft 12 ft 12 ft

Length (Ea. Basin): 26 ft 26 ft 26

Total Volume: 4,680.00     cf 9,360.00     cf 14,040.00   cf

Proposed Usable Volume: 4,680.00     cf 9,360.00     cf 14,040.00   cf

Peak Flow: 2.44 cfs 4.95 cfs 7.43 cfs

Flow Area 180.00 sqft 360.00 sqft 540.00 sqft

Detention Time at Peak Flow: 31.91          min 31.51          min 31.51          min

Minimum Volume Required:

Page 5 of 14



SILVER CROSSING, LLC

SILVER CROSSING WWTP

ATTACHMENT P - PRELIMINARY DESIGN CALCULATIONS

INTERIM PHASE I

PARAMETERS
Influent: Effluent:

Q = 395,000        GPD S = 5 mg/l, BOD5eff

Qp1 = 1,580,000    GPD to Headworks TSSeff = 5 mg/l

Qp2 = 1,580,000    GPD downstream of Infl EQ (N/A) NH3N = 2 mg/l

So = 300 mg/l, BOD5infl Chlorine Residual = 1 mg/l @ 20 min det

TSSinf = 300 mg/l

Chemical Oxygen 

Demand (COD) = 545 mg/l .3-.8 (BOD/COD), used 0.55

TKN = 70 mg/l

NH3N = 35 mg/l

Organic N14° C = 35 mg/l

Winter Temp. Min. = 15 °C

Summer Temp. Max. = 29 °C

MLSS = 3,000 mg/l, conc. Of suspended solids in aeration tank

MLVSS = 70 % of MLSS

MLVSS (X) = 2100 mg/l, conc. Of volatile suspended solids in aeration tank

COEFFICIENTS
θc = 30 days, mean cell residence time

Y = 0.4 maximum yield coefficient, range: 0.3 - 0.5 (Metcalf & Eddy Table 8-10)
Yn = 0.12 g VSS / g NH4-N, range: 0.1 - 0.15 (Metcalf & Eddy Table 8-11)

Ko = 0.5 g / m^3, range: 0.40 - 0.60 (Metcalf & Eddy Table 8-11)

kd = 0.12 day^-1, endogenous decay coefficient, range: 0.06 - 0.2 (Metcalf & Eddy Table 8-10)

kd = 1.04 unitless, range: 1.03 - 1.08 (Metcalf & Eddy Table 8-10)

kd, 14°C = 0.099 g/g*d

Kdn = 0.080 g VSS / g VSS*d, range: 0.05 - 0.15 (Metcalf & Eddy Table 8-10)

Kdn = 1.04 unitless, range: 1.03 - 1.08 (Metcalf & Eddy Table 8-11)

Kdn, 14°C = 0.066 g/g*d

Kn = 0.740 g NH4-N / m^3, range: 0.5 - 1.0 (Metcalf & Eddy Table 8-11)

Kn = 1.053 unitless, range: 1.03 - 1.123 (Metcalf & Eddy Table 8-11)

Kn, 14°C = 0.572 g / m^3

µmn = 0.750 g VSS / g VSS*d, range: 0.20 - 0.90 (Metcalf & Eddy Table 8-11)

µn = 1.070 unitless, range: 1.06 - 1.123 (Metcalf & Eddy Table 8-11)

µm, 14°C = 0.535 g /g*d

fd = 0.150 unitless, range: 0.08 - 0.2 (Metcalf & Eddy Table 8-10)

DESIGN CALCULATIONS

A.  BOD5 Loading

F =  971.8 lb BOD5 /day 

B.  TSS Loading

TSS =  971.8 lb TSS /day 

C. Micro-organism Mass in Aeration Basin

Mv = 2535 lb

D. Aeration Volume

Min Volume (gal): 144,751.55  

Min Volume (cf): 19,351          

35 (TCEQ Chap. 217.154: Conventional with Nitrification, Temps > 15°C)

Min Volume (cf): 27,766          

Min Volume (cf): 27,766          For BOD Reduction

TCEQ Max. Organic Loading: lbs BOD5/day/1000 cf

6
10

)(34.8 SSQ
F o −××

=

6

inf

10

)(34.8 effTSSTSSQ
TSS

−××
=

)(1 cd

c
v

k

Y
FM

θ
θ

×+
×

×=

)(1

)(

cd

oc

k

SSY

X

Q
V

θ
θ

×+
−×

×
×

=

Page 6 of 14



SILVER CROSSING, LLC

SILVER CROSSING WWTP

ATTACHMENT P - PRELIMINARY DESIGN CALCULATIONS

INTERIM PHASE I

E. Nitrification

pH: 7.2              

DO (mg/L): 2.0              Dissolved Oxygen

Ko: 0.5              Half-Saturation coefficient for DO (Metcalf & Eddy Table 8-11)

Temp (°C): 15.0            

Effluent NH3 (mg/L): 2.0              

Temperature Term, Tt: 1.00            Tt=e^(0.098*(T-15))

DO Term, DOt: 0.80            DOt=DO/(Ko+DO)

pH Term, pHt: 1.00            pHt=1-0.833*(7.2-pH)

Kn: 0.40            Half-Saturation coefficient for oxidation of ammonia Kn=10^(0.051*T-1.158)

NH3 Term, NH3t: 0.83            NH3t=NH3/(Kn+NH3)

Nitrifier Growth Rate (days^-1): 0.33            Growth Rate=0.5*Tt*pHt*DOt*NH3t

Aerobic SRT Required (days): 3.01            SRT=1/Nitrifier Growth Rate

Safety Factor: 2.0              Typical Range: 1.5 - 2.5

Min Required Aerobic SRT (days): 6.0              

Minimum Aerobic Volume (cf): 28,074.1    For Nitrification

F. Sludge Yield

0.9 lbs Sludge / lb BOD

Sludge Yield: 875 lbs/day

Additional Sludge from P removal: 277 lbs/day

Total Sludge Yield 1,152

Assume Percent Solids = 1.5 %

Qsludge = 9,206 gal/day

G. Clarifier

Max Surface Loading: 1,200 gpd/sf at Peak Flow

Max Surface Loading: 600 gpd/sf at Design Flow

Min Detention Time: 1.8 hrs at Peak Flow

Max Weir Loading: 20,000 gpd/lf at Peak Flow

Minimum Surface Area: 1,317 sf

Minimum Volume: 118,500 gallons = 15841.2 cf

Minimum Weir Length: 79 lf

H. Return Activated Sludge

Minimum Rate: 50% of Design Flow = 137.2 gpm Per Aqua Texas Design Criteria

Maximum Rate: 150% of Design Flow = 411.5 gpm Per Aqua Texas Design Criteria

Provide: 11 6" Air Lift Pumps or 6 8" Air Lift Pumps (If Air Lift Pumps Utilized) 

I. Sludge Holding Basin

Max Loading: 200 lbs volatile solids per day / 1,000 cf (TCEQ Chap. 217.249.j.5)

Sludge Yield (lbs/day): 1,152

Volatile Portion: 70%

Min Basin Volume (cf): 4,031          

Minimum Detention Time: 15               days (TCEQ Chap. 217.249.j.4)

Sludge Yield (gpd): 9,206          

Min Basin Volume (cf): 18,459        

Min Required Basin Volume (cf): 18,459.5

J. Chlorine Contact Basin

Minimum Detention Time: 20 minutes at Peak Flow

Minimum Volume: 21,944.44  gallons = 2,933.6   cf

(Aqua Texas Design Criteria, stricter than TCEQ of 1,200 maximum)

(Aqua Texas Design Criteria, stricter than TCEQ of 1.8)

Page 7 of 14



SILVER CROSSING, LLC

SILVER CROSSING WWTP

ATTACHMENT P - PRELIMINARY DESIGN CALCULATIONS

INTERIM PHASE I

K. Aeration

1. Aeration Basins

Minimum oxygen requirement = 3,200 scf per lb BOD5 per day @ 12' submergence and 20 deg C

38.8857

11.83465

Diffuser Submergence Depth = 20 ft

Correction Factor = 0.91

Minimum oxygen requirement = 2,374 scfm @ 20 deg C

2. Digester

Oxygen Requirement = 30 scfm per 1,000 ft
3

Minimum oxygen requirement = 616 scfm

3. Air Lift Pumps

Minimum air requirement = 385 scfm

4. Other

Initial Mixing (Influent EQ) = 25 scfm per 1,000 ft
3

Minimum air requirement = 438 scfm

5. Total

Total Air Flow Requirement = 3,813 scfm

L. Fine Screen

Bar Spacing: 0.25 in

Average Flow Rate: 0.4 MGD

Approximate Volume of Screenings: 13 cf/MG

Anticipated Volume of Screenings: 5.135 cf per day 1.33 CY Per Week

COARSE SCREEN (BYPASS/OVERFLOW BAR SCREEN)

Influent Flow Rate

Average Influent Flow Rate: 0.40 MGD = 274 gpm = 0.611 cfs

Peak Influent Flow Rate: 1.58 MGD = 1097 gpm = 2.445 cfs

Channel Geometry

Channel Width: 2.00 ft

Design Channel Flow Depth: 0.5 ft

Max. Channel Depth: 1.0 ft

Bar Rack Geometry

Bar Size: 0.625 in

Clear Space Between Bars: 0.500 in 0.5 to 1 inch per TCEQ

Incline Angle: 45 degrees

No. of Bars in Rack: 22

Clear Space: 0.8541667 sf per ft of channel depth

Headloss thru Bar Screen

Channel Area (Avg): 1.0 sf

Channel Area (Max): 2.0 sf

Approach Velocity (Avg): 0.611 fps (using design channel depth)

Approach Velocity (Peak): 1.222 fps (using max. channel depth)

Bar Screen Area (Avg): 0.43 sf

Bar Screen Area (Max): 0.85 sf

Velocity Through Bars (Avg): 1.43 fps (using design channel depth) 1 to 3 ft/s at design flow per TCEQ

Velocity Through Bars (Max): 2.86 fps (using max. channel depth)

Diffuser Submergence Depth (ft) Airflow Correction Factor

8 1.82

10 1.56

12 1.00

15 0.91

18 0.73

20 0.64

g

vV
HeadLoss

××
= −

27.0

22

Page 8 of 14



SILVER CROSSING, LLC

SILVER CROSSING WWTP

ATTACHMENT P - PRELIMINARY DESIGN CALCULATIONS

INTERIM PHASE II

PARAMETERS
Influent: Effluent:

Q = 800,000        GPD S = 5 mg/l, BOD5eff

Qp1 = 3,200,000    GPD to Headworks TSSeff = 5 mg/l

Qp2 = 3,200,000    GPD downstream of Infl EQ (N/A) NH3N = 2 mg/l

So = 300 mg/l, BOD5infl Chlorine Residual = 1 mg/l @ 20 min det

TSSinf = 300 mg/l

Chemical Oxygen 

Demand (COD) = 545 mg/l .3-.8 (BOD/COD), used 0.55

TKN = 70 mg/l

NH3N = 35 mg/l

Organic N14° C = 35 mg/l

Winter Temp. Min. = 15 °C

Summer Temp. Max. = 29 °C

MLSS = 3,000 mg/l, conc. Of suspended solids in aeration tank

MLVSS = 70 % of MLSS

MLVSS (X) = 2100 mg/l, conc. Of volatile suspended solids in aeration tank

COEFFICIENTS
θc = 30 days, mean cell residence time

Y = 0.4 maximum yield coefficient, range: 0.3 - 0.5 (Metcalf & Eddy Table 8-10)
Yn = 0.12 g VSS / g NH4-N, range: 0.1 - 0.15 (Metcalf & Eddy Table 8-11)

Ko = 0.5 g / m^3, range: 0.40 - 0.60 (Metcalf & Eddy Table 8-11)

kd = 0.12 day^-1, endogenous decay coefficient, range: 0.06 - 0.2 (Metcalf & Eddy Table 8-10)

kd = 1.04 unitless, range: 1.03 - 1.08 (Metcalf & Eddy Table 8-10)

kd, 14°C = 0.099 g/g*d

Kdn = 0.080 g VSS / g VSS*d, range: 0.05 - 0.15 (Metcalf & Eddy Table 8-10)

Kdn = 1.04 unitless, range: 1.03 - 1.08 (Metcalf & Eddy Table 8-11)

Kdn, 14°C = 0.066 g/g*d

Kn = 0.740 g NH4-N / m^3, range: 0.5 - 1.0 (Metcalf & Eddy Table 8-11)

Kn = 1.053 unitless, range: 1.03 - 1.123 (Metcalf & Eddy Table 8-11)

Kn, 14°C = 0.572 g / m^3

µmn = 0.750 g VSS / g VSS*d, range: 0.20 - 0.90 (Metcalf & Eddy Table 8-11)

µn = 1.070 unitless, range: 1.06 - 1.123 (Metcalf & Eddy Table 8-11)

µm, 14°C = 0.535 g /g*d

fd = 0.150 unitless, range: 0.08 - 0.2 (Metcalf & Eddy Table 8-10)

DESIGN CALCULATIONS

A.  BOD5 Loading

F =  1968.2 lb BOD5 /day 

B.  TSS Loading

TSS =  1968.2 lb TSS /day 

C. Micro-organism Mass in Aeration Basin

Mv = 5135 lb

D. Aeration Volume

Min Volume (gal): 293,167.70  

Min Volume (cf): 39,191          

35 (TCEQ Chap. 217.154: Conventional with Nitrification, Temps > 15°C)

Min Volume (cf): 56,235          

Min Volume (cf): 56,235          For BOD Reduction

TCEQ Max. Organic Loading: lbs BOD5/day/1000 cf

6
10

)(34.8 SSQ
F o −××

=

6

inf

10

)(34.8 effTSSTSSQ
TSS

−××
=

)(1 cd

c
v

k

Y
FM

θ
θ

×+
×

×=

)(1

)(

cd

oc

k

SSY

X

Q
V

θ
θ

×+
−×

×
×

=

Page 9 of 14



SILVER CROSSING, LLC

SILVER CROSSING WWTP

ATTACHMENT P - PRELIMINARY DESIGN CALCULATIONS

INTERIM PHASE II

E. Nitrification

pH: 7.2              

DO (mg/L): 2.0              Dissolved Oxygen

Ko: 0.5              Half-Saturation coefficient for DO (Metcalf & Eddy Table 8-11)

Temp (°C): 15.0            

Effluent NH3 (mg/L): 2.0              

Temperature Term, Tt: 1.00            Tt=e^(0.098*(T-15))

DO Term, DOt: 0.80            DOt=DO/(Ko+DO)

pH Term, pHt: 1.00            pHt=1-0.833*(7.2-pH)

Kn: 0.40            Half-Saturation coefficient for oxidation of ammonia Kn=10^(0.051*T-1.158)

NH3 Term, NH3t: 0.83            NH3t=NH3/(Kn+NH3)

Nitrifier Growth Rate (days^-1): 0.33            Growth Rate=0.5*Tt*pHt*DOt*NH3t

Aerobic SRT Required (days): 3.01            SRT=1/Nitrifier Growth Rate

Safety Factor: 2.0              Typical Range: 1.5 - 2.5

Min Required Aerobic SRT (days): 6.0              

Minimum Aerobic Volume (cf): 56,859.0    For Nitrification

F. Sludge Yield

0.9 lbs Sludge / lb BOD

Sludge Yield: 1,771 lbs/day

Additional Sludge from P removal: 555 lbs/day

Total Sludge Yield 2,326

Assume Percent Solids = 1.5 %

Qsludge = 18,596 gal/day

G. Clarifier

Max Surface Loading: 1,200 gpd/sf at Peak Flow

Max Surface Loading: 600 gpd/sf at Design Flow

Min Detention Time: 1.8 hrs at Peak Flow

Max Weir Loading: 20,000 gpd/lf at Peak Flow

Minimum Surface Area: 2,667 sf

Minimum Volume: 240,000 gallons = 32083.4 cf

Minimum Weir Length: 160 lf

H. Return Activated Sludge

Minimum Rate: 50% of Design Flow = 277.8 gpm

Maximum Rate: 100% of Design Flow = 555.6 gpm

Provide: 14 6" Air Lift Pumps or 8 8" Air Lift Pumps (If Air Lift Pumps Utilized) 

I. Sludge Holding Basin

Max Loading: 200 lbs volatile solids per day / 1,000 cf (TCEQ Chap. 217.249.j.5)

Sludge Yield (lbs/day): 2,326

Volatile Portion: 70%

Min Basin Volume (cf): 8,142          

Minimum Detention Time: 15               days (TCEQ Chap. 217.249.j.4)

Sludge Yield (gpd): 18,596        

Min Basin Volume (cf): 37,290        

Min Required Basin Volume (cf): 37,289.9

J. Chlorine Contact Basin

Minimum Detention Time: 20 minutes at Peak Flow

Minimum Volume: 44,444.44  gallons = 5,941.4   cf

(Aqua Texas Design Criteria, stricter than TCEQ of 1,200 maximum)

Page 10 of 14



SILVER CROSSING, LLC

SILVER CROSSING WWTP

ATTACHMENT P - PRELIMINARY DESIGN CALCULATIONS

INTERIM PHASE II

K. Aeration

1. Aeration Basins

Minimum oxygen requirement = 3,200 scf per lb BOD5 per day @ 12' submergence and 20 deg C

Diffuser Submergence Depth = 20 ft

Correction Factor = 0.91

Minimum oxygen requirement = 4,806 scfm @ 20 deg C

2. Digester

Oxygen Requirement = 30 scfm per 1,000 ft
3

Minimum oxygen requirement = 1231 scfm

3. Air Lift Pumps

Minimum air requirement = 490 scfm

4. Other

Initial Mixing (Influent EQ) = 25 scfm per 1,000 ft
3

Minimum air requirement = 876 scfm

5. Total

Total Air Flow Requirement = 7,404 scfm

L. Fine Screen

Bar Spacing: 0.25 in

Average Flow Rate: 0.8 MGD

Approximate Volume of Screenings: 13 cf/MG

Anticipated Volume of Screenings: 10.4 cf per day 2.70 CY Per Week

COARSE SCREEN (BYPASS/OVERFLOW BAR SCREEN)

Influent Flow Rate

Average Influent Flow Rate: 0.80 MGD = 556 gpm = 1.238 cfs

Peak Influent Flow Rate: 3.20 MGD = 2222 gpm = 4.951 cfs

Channel Geometry

Channel Width: 2.00 ft

Design Channel Flow Depth: 1.0 ft

Max. Channel Depth: 2.0 ft

Bar Rack Geometry

Bar Size: 0.625 in

Clear Space Between Bars: 0.500 in

Incline Angle: 45 degrees

No. of Bars in Rack: 22

Clear Space: 0.8541667 sf per ft of channel depth

Headloss thru Bar Screen

Channel Area (Avg): 2.0 sf

Channel Area (Max): 4.0 sf

Approach Velocity (Avg): 0.619 fps (using design channel depth)

Approach Velocity (Peak): 1.238 fps (using max. channel depth)

Bar Screen Area (Avg): 0.85 sf

Bar Screen Area (Max): 1.71 sf

Velocity Through Bars (Avg): 1.45 fps (using design channel depth) 1 to 3 ft/s at design flow per TCEQ

Velocity Through Bars (Max): 2.90 fps (using max. channel depth)

Diffuser Submergence Depth (ft) Airflow Correction Factor

8 1.82

10 1.56

12 1.00

15 0.91

18 0.73

20 0.64

g

vV
HeadLoss

××
=

−

27.0

22

Page 11 of 14



SILVER CROSSING, LLC

SILVER CROSSING WWTP

ATTACHMENT P - PRELIMINARY DESIGN CALCULATIONS

FINAL PHASE

PARAMETERS
Influent: Effluent:

Q = 1,200,000    GPD S = 5 mg/l, BOD5eff

Qp1 = 4,800,000    GPD to Headworks TSSeff = 5 mg/l

Qp2 = 4,800,000    GPD downstream of Infl EQ (N/A) NH3N = 2 mg/l

So = 300 mg/l, BOD5infl Chlorine Residual = 1 mg/l @ 20 min det

TSSinf = 300 mg/l

Chemical Oxygen 

Demand (COD) = 545 mg/l .3-.8 (BOD/COD), used 0.55

TKN = 70 mg/l

NH3N = 35 mg/l

Organic N14° C = 35 mg/l

Winter Temp. Min. = 15 °C

Summer Temp. Max. = 29 °C

MLSS = 3,000 mg/l, conc. Of suspended solids in aeration tank

MLVSS = 70 % of MLSS

MLVSS (X) = 2100 mg/l, conc. Of volatile suspended solids in aeration tank

COEFFICIENTS
θc = 30 days, mean cell residence time

Y = 0.4 maximum yield coefficient, range: 0.3 - 0.5 (Metcalf & Eddy Table 8-10)
Yn = 0.12 g VSS / g NH4-N, range: 0.1 - 0.15 (Metcalf & Eddy Table 8-11)

Ko = 0.5 g / m^3, range: 0.40 - 0.60 (Metcalf & Eddy Table 8-11)

kd = 0.12 day^-1, endogenous decay coefficient, range: 0.06 - 0.2 (Metcalf & Eddy Table 8-10)

kd = 1.04 unitless, range: 1.03 - 1.08 (Metcalf & Eddy Table 8-10)

kd, 14°C = 0.099 g/g*d

Kdn = 0.080 g VSS / g VSS*d, range: 0.05 - 0.15 (Metcalf & Eddy Table 8-10)

Kdn = 1.04 unitless, range: 1.03 - 1.08 (Metcalf & Eddy Table 8-11)

Kdn, 14°C = 0.066 g/g*d

Kn = 0.740 g NH4-N / m^3, range: 0.5 - 1.0 (Metcalf & Eddy Table 8-11)

Kn = 1.053 unitless, range: 1.03 - 1.123 (Metcalf & Eddy Table 8-11)

Kn, 14°C = 0.572 g / m^3

µmn = 0.750 g VSS / g VSS*d, range: 0.20 - 0.90 (Metcalf & Eddy Table 8-11)

µn = 1.070 unitless, range: 1.06 - 1.123 (Metcalf & Eddy Table 8-11)

µm, 14°C = 0.535 g /g*d

fd = 0.150 unitless, range: 0.08 - 0.2 (Metcalf & Eddy Table 8-10)

DESIGN CALCULATIONS

A.  BOD5 Loading

F =  2952.4 lb BOD5 /day 

B.  TSS Loading

TSS =  2952.4 lb TSS /day 

C. Micro-organism Mass in Aeration Basin

Mv = 7702 lb

D. Aeration Volume

Min Volume (gal): 439,751.55  

Min Volume (cf): 58,786         

35 (TCEQ Chap. 217.154: Conventional with Nitrification, Temps > 15°C)

Min Volume (cf): 84,353         

Min Volume (cf): 84,353         For BOD Reduction

TCEQ Max. Organic Loading: lbs BOD5/day/1000 cf

610

)(34.8 SSQ
F o −××

=

6

inf

10

)(34.8 effTSSTSSQ
TSS

−××
=

)(1 cd

c
v

k

Y
FM

θ
θ

×+
×

×=

)(1

)(

cd

oc

k

SSY

X

Q
V

θ
θ

×+
−×

×
×

=

Page 12 of 14



SILVER CROSSING, LLC

SILVER CROSSING WWTP

ATTACHMENT P - PRELIMINARY DESIGN CALCULATIONS

FINAL PHASE

E. Nitrification

pH: 7.2             

DO (mg/L): 2.0             Dissolved Oxygen

Ko: 0.5             Half-Saturation coefficient for DO (Metcalf & Eddy Table 8-11)

Temp (°C): 15.0           

Effluent NH3 (mg/L): 2.0             

Temperature Term, Tt: 1.00           Tt=e^(0.098*(T-15))

DO Term, DOt: 0.80           DOt=DO/(Ko+DO)

pH Term, pHt: 1.00           pHt=1-0.833*(7.2-pH)

Kn: 0.40           Half-Saturation coefficient for oxidation of ammonia Kn=10^(0.051*T-1.158)

NH3 Term, NH3t: 0.83           NH3t=NH3/(Kn+NH3)

Nitrifier Growth Rate (days^-1): 0.33           Growth Rate=0.5*Tt*pHt*DOt*NH3t

Aerobic SRT Required (days): 3.01           SRT=1/Nitrifier Growth Rate

Safety Factor: 2.0             Typical Range: 1.5 - 2.5

Min Required Aerobic SRT (days): 6.0             

Minimum Aerobic Volume (cf): 85,288.5    For Nitrification

F. Sludge Yield

0.9 lbs Sludge / lb BOD

Sludge Yield: 2,657 lbs/day

Additional Sludge from P removal: 1,119 lbs/day

Total Sludge Yield 3,776 lbs/day

Assume Percent Solids = 1.5 %

Qsludge = 30,185 gal/day

G. Clarifier

Max Surface Loading: 1,200 gpd/sf at Peak Flow

Max Surface Loading: 600 gpd/sf at Design Flow

Min Detention Time: 1.8 hrs at Peak Flow

Max Weir Loading: 30,000 gpd/lf at Peak Flow

Minimum Surface Area: 4,000 sf

Minimum Volume: 360,000 gallons = 48125.1 cf

Minimum Weir Length: 160 lf

H. Return Activated Sludge

Minimum Rate: 50% of Design Flow = 416.7 gpm

Maximum Rate: 100% of Design Flow = 833.3 gpm

Provide: 21 6" Air Lift Pumps or 12 8" Air Lift Pumps (If Air Lift Pumps Utilized) 

I. Sludge Holding Basin

Max Loading: 200 lbs volatile solids per day / 1,000 cf (TCEQ Chap. 217.249.j.5)

Sludge Yield (lbs/day): 3,776

Volatile Portion: 70%

Min Basin Volume (cf): 13,216       

Minimum Detention Time: 15              days (TCEQ Chap. 217.249.j.4)

Sludge Yield (gpd): 30,185       

Min Basin Volume (cf): 60,527       

Min Required Basin Volume (cf): 60,527.1

J. Chlorine Contact Basin

Minimum Detention Time: 20 minutes at Peak Flow

Minimum Volume: 66,666.67  gallons = 8,912.1   cf

(Aqua Texas Design Criteria, stricter than TCEQ of 1,200 maximum)

Page 13 of 14



SILVER CROSSING, LLC

SILVER CROSSING WWTP

ATTACHMENT P - PRELIMINARY DESIGN CALCULATIONS

FINAL PHASE

K. Aeration

1. Aeration Basins

Minimum oxygen requirement = 3,200 scf per lb BOD5 per day @ 12' submergence and 20 deg C

Diffuser Submergence Depth = 20 ft

Correction Factor = 0.91

Minimum oxygen requirement = 7,210 scfm @ 20 deg C

2. Digester

Oxygen Requirement = 30 scfm per 1,000 ft
3

Minimum oxygen requirement = 1847 scfm

3. Air Lift Pumps

Minimum air requirement = 735 scfm

4. Other

Initial Mixing (Influent EQ) = 25 scfm per 1,000 ft
3

Minimum air requirement = 1,314 scfm

5. Total

Total Air Flow Requirement = 11,105 scfm

L. Fine Screen

Bar Spacing: 0.25 in

Average Flow Rate: 1.2 MGD

Approximate Volume of Screenings: 13 cf/MG

Anticipated Volume of Screenings: 15.6 cf per day 4.04 CY Per Week

COARSE SCREEN (BYPASS/OVERFLOW BAR SCREEN)

Influent Flow Rate

Average Influent Flow Rate: 1.20 MGD = 833 gpm = 1.857 cfs

Peak Influent Flow Rate: 4.80 MGD = 3333 gpm = 7.427 cfs

Channel Geometry

Channel Width: 2.00 ft

Design Channel Flow Depth: 1.5 ft

Max. Channel Depth: 3.0 ft

Bar Rack Geometry

Bar Size: 0.625 in

Clear Space Between Bars: 0.500 in

Incline Angle: 45 degrees

No. of Bars in Rack: 22

Clear Space: 0.8541667 sf per ft of channel depth

Headloss thru Bar Screen

Channel Area (Avg): 3.0 sf

Channel Area (Max): 6.0 sf

Approach Velocity (Avg): 0.619 fps (using design channel depth)

Approach Velocity (Peak): 1.238 fps (using max. channel depth)

Bar Screen Area (Avg): 1.28 sf

Bar Screen Area (Max): 2.56 sf

Velocity Through Bars (Avg): 1.45 fps (using design channel depth) 1 to 3 ft/s at design flow per TCEQ

Velocity Through Bars (Max): 2.90 fps (using max. channel depth)

Diffuser Submergence Depth (ft) Airflow Correction Factor

8 1.82

10 1.56

12 1.00

15 0.91

18 0.73

20 0.64

g

vV
HeadLoss

××
=

−

27.0

22

Page 14 of 14



 

 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT Q 

FEMA FIRM MAP 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 





 

 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT R 

WIND ROSE 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Frequency (%
)

NEW BRAUNFELS MUNICIPAL AP (TX) Wind Rose
July 01, 1996 - June 17, 2025

​Sub-Interval: January 1 - December 31, 0 - 24

1.3 - 4
4 - 8
8 - 13
13 - 19
19 - 25
25 - 32
32 - 39
39 - 47
47 -

Wind Speed (mph)
N

NNE

NE

ENE

E

ESE

SE

SSE
S

SSW

SW

WSW

W

WNW

NW

NNW

0%

2%

4%

6%

Click and drag to zoom

6/17/25, 1:09 PM cli-MATE: MRCC Application Tools Environment

https://mrcc.purdue.edu/CLIMATE/Hourly/WindRose2.jsp 1/1



 

 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT S 

SEWAGE SLUDGE MANAGEMENT PLAN 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



SILVER CROSSING, LLC

SILVER CROSSING WWTP

ATTACHMENT S - SLUDGE MANAGEMENT PLAN

SUMMARY

Percent of Phase Flow: 100% 75% 50% 25% 100% 75% 50% 25% 100% 75% 50% 25%

Dry Sludge (lbs/Day) 664 498 332 166 1,329 996 664 332 1,993 1,495 996 498

Wet Sludge (lbs/Day)* 44,285 33,214 22,143 11,071 88,571 66,428 44,285 22,143 132,856 99,642 66,428 33,214

Wet Sludge generated and to be 

removed

(gal/Day)*

5,310 3,983 2,655 1,328 10,620 7,965 5,310 2,655 15,930 11,948 7,965 3,983

* Assumes 1.5% Solids

MLSS Operating Range

(design and actual flow): 3000 to 2100 mg/l

Solids Removal Procedure:

Solids Removal Schedule:

Disposal Site Information:

SOLIDS GENERATED & REMOVAL SUMMARY TABLE

 - Solids will be removed by wasting from the clarifier to the 

sludge holding basin.  

- After minimum SRT is reached and sludge provisions in the 

permit are met, sludge will be dewatered and/or hauled from 

the plant by a license hauler to a permitted facility.

- All removal shall be in accordance with the approved permit 

and TAC 312.

Removal schedule is highly variable based on operations of 

the plant but will generally be removed as needed after 

minimum sludge retention time is reached, sludge provisions 

in the permit are met, and to maintain an appropriate solids 

inventory. Typical removal schedule is 17 to 25 days. 

Hauler:  Licensed Hauler will be used. 

Site:  Permitted site will be used.

Sludge Management Summary

Phase 1 - 0.395 MGD Phase 2 - 0.8 MGD Phase 3 - 1.2 MGD

Page 1 of 4



SILVER CROSSING, LLC

SILVER CROSSING WWTP

ATTACHMENT S - SLUDGE MANAGEMENT PLAN

SUMMARY

Dimensions and Capacities of Sludge Holding

Average Anticipated Sludge Yield: 9,206 gal/day

15 days

SRT from Treatment Basins: 5.69 days

Minimum SRT needed in Sludge Holding: 9.305356 days

Prop Sludge Holdign Basins: 153,500 gal = 20,520 cubic feet

Proposed Sludge Holding SRT: 16.67 days

Total Proposed Sludge Retention Time: 22.37 days

Solids Generated

BOD5 Removal Influent concentration = 300 mg/l

Effluent concentration = 5 mg/l

Net removal = 295 mg/l

MLSS Operating Range = 3,000 mg/l

BOD5 removed 972 lbs/day

Dry Sludge Produced 1,152 lbs/day

Wet Sludge Produced* 76,776 lbs/day

Wet Sludge Produced* 9,206 gal/day

*Assuming Percent Solids in Sludge: 1.5 % Solids

Peaking 

Factor

2.4

2.1

1.9

1.8

1.7

1.65

1.32

1.3

1

Process:

Conventional activated sludge process will be utilized.  Sludge will be wasted from the clarifiers to the sludge 

holding basin. Sludge will be dewatered and/or hauled by a licensed hauler to a TCEQ registered disposal site.

1,900

1,497

8,292

9,789

13,301

22,457

1,520

365

15

TCEQ Minimum Sludge Retention Time:

Length of Sustainded 

Peak (days)

1

2

3

4

5

7

14

1,958

Total Sustained 

Loading (lb)

2,764

4,837

6,564

21,282

Waste Sludge 

Mass Loading 

(lbs/day)

2,764

2,418

2,188

2,073

1,152 420,347

Page 2 of 4



SILVER CROSSING, LLC

SILVER CROSSING WWTP

ATTACHMENT S - SLUDGE MANAGEMENT PLAN

SUMMARY

Dimensions and Capacities of Sludge Holding

Average Anticipated Sludge Yield: 18,596 gal/day

15 days

SRT from Treatment Basins: 5.64 days

Minimum SRT needed in Sludge Holding: 9.362005 days

Prop Sludge Holding Basins: 307,000 gal = 41,040 cubic feet

Proposed Sludge Holding SRT: 16.51 days

Total Proposed Sludge Retention Time: 22.15 days